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SAUDI LABS LTD

Compressive Strength of BIOCKS
ASTM €129/ €90

Client : 4wl clatiall ) yeell ) gliaa

Location : (=LA

Date Tested: 11- 02-2024

Sample Size :40x 20 x 20 cm

(Solid Block) ( <aasdsl: )

Specimen no. 1 2 3 4
Weight Received( gm) 30567 31401 - 35123 31553
Oven Dry Weight ( gm) 30150 30876 34839 31014
Weight in Water ( gm) 18677 19218 21460 19329
Weight S.8.D. ( gm) 32000 32684 36769 32852
Net Volume (cc) 13323 13466 15309 13523
Length (cm) 40.0 40.0 39.8 39.8
Width (cm) 20.0 20.0 19.9 197
Height (cm) 20.0 20.0 201 203
Face Shell (cm) Min. N.A N.A N.A N.A
Moisture Content % 1.4 1 1.4 1.7
Absorption % 6.1 5.9 6.1 5.9
Bulk Density (gm/cc) 2.263 2293 2.263 2293
Net Area (cm2) 666.2 673.3 761.6 666.2
Gross Area (cm2) 800.0 800.0 792.0 784.1
Load (Kn) 639.4 686.1 669.5 614.9
Com. Strength(Ka/cm?) (Net Area) 97.9 103.9 89.6 94.1
Com. Strength(Kg/cm?) (Gross Area) 81.5 87.5 86.2 80.0
Ave. of 4 samples (kg/em”) Net Area 96.49

Ave. of 4 samples (kg/cm®) Gross Area

83.8
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Checked by : Ab
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SAUDI LABS LTD

Compressive Strength of Blocks
ASTM €129/ € 90

Client ; 4l claiiall i) pead) dll) aiaa

Location : sl

Date Tested: 41 - 02-2024

Sample Size : 40x 20 x15cm
(Solid Block) ( <was sl )

Specimen no. 1 2 3 4
Weight Received( gm) 23400 24173 23814 22969
Oven Dry Weight ( gm) 23123 23847 23530 22662
Weight in Water ( gm) 13541 13920 13796 13233
Weight S.S.D. ( gm) 24386 25211 24833 23962
Net Volume (cc) 10845 11291 11037 10729
Length (cm) 39.9 39.9 40.0 39.8
Width (cm) 14.9 14.9 14.9 15.0
Height (cm) 20.3 20.0 204 20.1
Face Shell (cm) Min. N.A N.A N.A N.A
Moisture Content % T2 1.4 12 14
Absorption % 5.5 57 5.5 5.7
Bulk Density (gm/cc) 2.132 2442 2132 2.112
Net Area (cm2) 5342 564.6 541.0 533.8
Gross Area (cm2) 594.5 594.5 596.0 597.0
Load (Kn) 694.8 644.1 602.0 568.4
Com. Strength(Kg/cm?) (Net Area) 132.6 116.3 113.5 108.6
Com. Strength(}(gicmz) (Gross Area) 119.2 110.5 103.0 97.1
Ave. of 4 samples (kgicm®) Net Area 117.8

Ave. of 4 samples (kgicm®) Gross Area 107.4
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SAUDI LABS LTD

Compressive Strength of Blocks
ASTM €129/ €90

Location : skl

Client : &fiauNl clatiall ) el dld) sl

Sample Size : 40x20x10 cm

Date Tested: 11 - 02-2024 (Solid Block) { <awaadsh)
Specimen no. 1 2 3 4
Weight Received( gm) 15615 16110 15976 16275
Oven Dry Weight ( gm) 15483 15892 15810 16056
Weight in Water ( gm) 8761 9000 8953 9098
Weight S.8.D. ( gm) 16269 16653 16628 16828
Net Volume (cc) 7508 7653 7675 7730
Length (cm) 399 39.9 39.9 39.8
Width (cm) 9.8 9.9 10.0 10.0
Height (cm) 20.1 201 201 20.0
Face Shell (cm) Min. N.A N.A N.A N.A
Moisture Content % 1.0 1.4 1.0 14
Absorption % 5.2 4.8 5.2 4.8
Bulk Density (gm/cc) 2.060 2.077 2.060 2.077
Net Area (cm2) 3735 380.7 381.8 386.5
Gross Area (cm2) 391.0 385.0 399.0 398.0
Load (Kn) 387.3 426.4 354.9 376.8
Com. Strength(Kg/cm®) (Net Area) 106.7 114.2 94.8 99.4
Com. Strength{Kg/crnZ) (Gross Area) 101.0 110.1 90.7 96.5
Ave. of 4 samples (ka/cm®) Net Area 103.9

Ave. of 4 samples (kg/cm®) Gross Area

99.6
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compressive Strengih of Blocks
ASTH ( 120/ € 90

Client ; Aiiewyl Claiiell i jeedl dld) aiaa

Location : o=k

Sample Size : 40 x 20 x 20 cm

Date Tested: 11- 02-2024 (Hollow Block) ( 8 holes )
Specimen no. 1 2 3 &
Weight Received( gm) 22834 23030 23322 23200
Oven Dry Weight ( gm) 22237 22348 2271 22492
Weight in Water ( gm) 13032 13359 13291 13447
Weight S.S.D. ( gm) 23932 24026 24426 24184
Net Volume (cc) 10900 10667 11135 10737
Length (cm) 40.0 400 39.9 39.9
Width (cm) 20.0 19.9 20.0 19.8
Height (cm) 20.1 20.0 20.0 20.0
Face Shell (cm) Min. 26 2:5 26 2.5
Moisture Content % 27 3 2.7 3.1
Absorption % 76 7.5 7.6 7.5
Bulk Density (gm/cc) 2.040 2.095 2.040 2.095
Net Area (cm2) 542.3 533.4 556.8 536.9
Gross Area (cm2) 800.0 796.0 798.0 790.0
Load (Kn) 406.6 368.3 4012 418.3
Com. Strength(Ka/cm®) (Net Area) 76.5 70.4 73.5 79.5
Com. Strength(Kg/cm?) (Gross Area) 51.8 472 51.3 54.0
Ave. of 4 samples (kg/cm®) Nét Aréa 75.0

Ave. of 4 samples (kg/cm?) Gross Area 51.1

Tested by : Arman

et

Checked by : Abdul i Al-Otaibi
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SAUDI LABS LTD

Compressive Strength of Blocks

ASTM €129/ €90

Location : sl

Client ; Liiaul clailall i yeel) dllf 2icaa

Sample Size :40x 20 x15cm

Date Tested: 11 - 02-2024 {Hollow Block) ( 6 holes)
Specimen no. 1 2 3 4
Weight Received( gm) 15408 15906 15581 15080
Oven Dry Weight ( gm) 15084 15547 15254 14748
Weight in Water ( gm) 8762 9114 8879 8653
Weight S.S.D. { gm) 16119 16635 16309 15785
Net Volume (cc) 7357 7521 7430 7132
Length (cm) 39.8 39.8 39.8 398
Width (cm) 15.0 15.0 14.9 14.9
Height (cm) 19.8 20.2 20.0 20.1
Face Shell (cm) Min. 2.4 2.3 24 24
Moisture Content % 21 2.3 21 23
Absorption % 6.9 7.0 6.9 7.0
Bulk Density (gm/ce) 2.050 2.067 2.053 2.068
Net Area (cm2) 371.6 372.3 3715 354.8
Gross Area (cm2) 597.0 597.0 593.0 580.0
Load (Kn) 3332 4122 376.1 366.9
Com. Strength(Kg/cm®) (Net Area) 91.4 112.9 103.2 105.4
Com. Strength(Kg/cm®) (Gross Area) 56.9 70.4 64.7 63.4
Ave. of 4 samples (kglem®) Not Area 103 3
Ave. of 4 samples (kgicm?®) Gross Area 63.8

Tested by : Arman

Lapply ~

Checked by : Abdul Hadi Al-Otaibi
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SAUDI LABS LTD

Compressive Strength of Blocks
ASTH € 129/ € 90

Location ; (&b

Date Tested: 11- 02-2024

Client ; bead) lamiall 3 el dlifl pleas

Sample Size : 40 x20x10cm
(Hollow Block) ( 3 holes )

Specimen no. 1 2 3 4
Weight Received( gm) 12770 12636 12487 12413
Oven Dry Weight ( gm) 12480 12323 12181 12109
Weight in Water ( gm) 7086 7074 6910 6952
Weight S.8.D. ( gm) 13247 13126 12923 12899
Net Volume (cc) 6161 6052 6013 5947
Length (cm) 40.0 39.8 39.8 39.9
Width (cm) 10.0 9:9 9.9 9.9
Height (cm) 20.0 19.8 19.5 19.8
Face Shell (cm) Min. 3.0 2.9 3.0 29
Moisture Content % 2.3 2.5 2.3 25
Absorption % 6.1 6.5 6.1 6.5
Bulk Density {gm/cc) 2.026 2.036 2.026 2.036
Net Area (cm2) 308.1 305.7 .308.4 300.4
Gross Area (cm2) 400.0 394.0 394.0 395.0
Load (Kn) 256.9 291.2 259.7 281.9
Com. Strength(Kg/cm?) (Net Area) 85.0 97.1 85.9 85.7
Com. Strength(Kg/cm?) (Gross Area) 65.5 75.4 87.2 72.8
Ave. of 4 samples (kg/em®) Not Area s0.9
Ave. of 4 samples (kglem?) Gross Area 70.2

Tested by : Arman

ERpapt-

Checked by : Abdul Hadi Al-Otaibi
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SAUDI LABS LTD

Compressive Strength of Blocks
ASTM €129/ € 90

Client : &iiew) cladiall ) jead) dlld) aliaa
Location : o=l
Sample Size : 40 x 30 x 20cm

Date Tested: 11- 02-2024 {(Hollow Block) ( 5 holes )
Specimen no. 1 2 .3 4
Weight Received( gm) 28010 27799 28290 28157
Qven Dry Weight ( gm) 27726 27534 28002 27877
Weight in Water ( gm) 17331 17280 17499 17497
Weight S.8.D. { gm) 30019 29848 30314 30223
Net Volume {cc) 12688 12568 12815 12726
Length (cm) 39.8 39.8 39.7 39.8
Width (cm) 29.8 30.0 30.0 29.9
Height (cm) 19.9 19.9 20.0 20.0
Face Shell (cm) Min. 2.9 3.0 3.0 3.0
Moisture Content % 1:0 1.0 1.0 1.0
Absaorption % 8:3 8.4 8.3 84
Bulk Density (gm/cc) 2.185 2.191 2.185 2.191
Net Area (cm2) 6376 |. 6316 640.8 636.3
Gross Area (cm2) 1186.0 1184.0 1191.0 1190.0
Load (Kn) 574.3 571.0 590.7 583.4
Com. Strength(Kg/cm?) (Net Area) 918 92.2 94.0 935
Com. Strength(Kg/cm?) (Gross Area) 49.4 48.8 50.6 50.0
Ave. of 4 samples (ka/cm®) Net Area 92.9
Ave. of 4 samples (kg/cm?®) Gross Area 49.7
Tested by : Arman Checked by : Abdul Hadi Al-Otaibi
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SAUDI LABS LTD

Compressive Strengih of BIOCKS
ASTH € 129/ € 90

Location : =l il

Client ; &iea¥) cladiall i peall ALl alaa

Sample Size : 40 x 25 x 20 cm

Date Tested: 11- 02-2024 (Hollow Block) ( 8 holes )
Specimen no. 1 2 3 4
Weight Received( gm) 24812 24889 25331 25252
Qven Dry Weight { gm) 24359 24384 24856 24737
Weight in Water { gm) 15314 15175 15626 16393
Weight S.S.D. ( gm) 26580 26499 27122 26881
Net Volume (cc) 11266 11324 11496 11488
Length (cm) 40.0 39.9 39.8 40.0
Width (cm) 249 25.0 25.0 25.0
Height (cm) 19.8 20.0 20.0 20.0
Face Shell (cm) Min. 2.9 2.5 2.5 25
Moisture Content % 1.9 21 1.9 24
Absorption % 9.1 8.7 9.1 8.7
Bulk Density (gm/cc) 2.162 2.153 2.162 2.153
Net Area (cm2) 569.0 566.2 574.8 574.4
Gross Area (cm2) 996.0 997.5 995.0 1000.0
Load (Kn) 485.5 496.3 512.9 508.4
Com. Strength(Kg/cm®?) (Net Area) 87.0 894 91.0 80.3
Com. Strength(Kg/cm?) (Gross Area) 49.7 50.7 526 51.8

Ave. of 4 samplac (kgfem™) Nat Araa

89.4

Ave. of 4 samples (kg/cm?) Gross Area

51.2

Tested by : Arman

<A

Checked by : Abdul Hadi Al-Otaibi
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SAUDI LABS LID

Compressive Strength of Blocks
ASTM €129/ € 90

Location ; (=t

Date Tested: 11 - 02-2024

Client : aiecl clatiall () paall dllf gl

Sample Size

Thermo Block (4 Holes ) aw 7.5 dlau g3 50w g j2e

. 40 x 30 x 20 ¢m

Specimen no. 1 2 3 4
Weight Received( gm) 24577 24972 25650 24873
Oven Dry Weight ( gm) 24245 24550 25300 24252
Weight in Water ( gm) 9523 9567 9948 9453
Weight 8.8.D. { gm) 25813 26242 26952 25930
Net Volume (cc) 16290 16675 17004 16477
Length (cm) 39.8 39.8 39.8 39.8
Width (cm) 29.8 30.0 29.8 30.0
Height (cm) 20.0 20.0 20.0 20.0
Face Shell (cm) Min. 2.5 25 2:5 25
Moisture Content % 1.4 1.7 1.4 14
Absorption % 6.5 6.9 6.5 6.9
Bulk Density (gm/cc) 1.488 1.472 1.488 1.472
Net Area (cm2) 814.5 833.8 850.2 823.9
Gross Area (cm2) 1186.0 1194.0 1186.0 1194.0
Load (Kn) 337.8 370.6 3722 368.3
Com. Strength(Kg/em®) (Net Area) 42.3 45.3 446 45.6
Com. Strength(Kg/cm?) (Gross Area) 29.0 31.6 32.0 31.5
Ave. of 4 samples (Kg/em®) Nat Area 44.5

Ave. of 4 samples (kg/ecm®) Gross Area 31.0

Tested by : Arman Checked by : Abdyl-Hadi Al-Otaibi
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SAUDI LABS LTD

Compressive Strength of BIOCKS
ASTM € 129/ € 90

Location : ¢ab

Client ; Aieay) cilaiiall il ael) dlll) alaa

Sample Size : 40 x 20 x 20 cm

Date Tested: 11- 02-2024 Thermo Block (2 Holes ) p« 7.5 dam g g Jg iz
Specimen no. 1 2 3 4
Weight Received( gm) 17523 17979 18958 17699
Oven Dry Weight ( gm) 17345 17752 18772 17480
Weight in Water ( gm) 4688 4429 5079 4355
Weight S.S.D. ( gm) 18364 18876 19881 18579
Net Volume (cc) 13675 14447 14802 14224
Length (cm) 40.0 40.0 39.6 40.0
Width (cm) 20.0 20.0 20.0 20.0
Height (cm) 20.0 20.0 20.0 20.0
Face Shell (cm) Min. 2.5 2.5 2.6 2.5
Moisture Content % 1.0 1.3 1.0 1.3
Absorption % 59 6.3 59 6.3
Bulk Density (gm/cc) 1.268 1.229 1.268 1.229
Net Area (cm2) 683.8 7224 740.1 7112
Gross Area (cm2) 800.0 800.0 792.0 800.0
Load (Kn) 4296 469.1 417.5 487.8
Com. Strength(Kg/cm?) (Net Area) 64.1 66.2 57.5 69.9
Com. Strength(Kg/cm?) (Gross Area) 54.8 59.8 53.8 622
Ave. of 4 samples (kgicm®) Net Area 64.4
Ave. of 4 samples (kg/cm?) Gross Area 57.6

Tested by : Arman

<Hrmer

Checked by : Abdul Hadi Al-Otaibi




